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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
. .. (ACCORDING TO EN10204 TYPE 3.1) 
. . . . . . ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 

WE CERTLFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR O U A L ~  SYSTEM AND REOUIREMENTS GNEN IN ONE OR MORE OFTHE . .. FOLLOWMG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTAW ABAJO FUE DISEÑAW. FABRICADO Y PROBADO DE ACUERW CON NUESTRO SISTEMA DE CALIDAD Y CON REQLIISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

N I  598 - VALVE INSPECTION AND TESTING 
API S99 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING 

API 6D 
API 600 

- l'll'l.'l I N I  VA1 V I  S - c < A l E ,  l'l.(l(i, IJALI AN1)CIlIl K 
- S  1 I ' I . I  ( i h l l  V.4l.VlS. I l AN(i1.l) ANI) W1.l I>INi; I.hllL; 

ANSlB16-10 - FACE T O  FACE AND END T O  END DIMENSIONS O F  VALVES ANSlB16-11 - FORGED FI'ITINGS, SOCKET - WELDMG ANDTHREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTMG O F  STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AGOllA08MAB830000G 
(Código) 

D e s c r i ~ t i o n  2" Fig. 5275 F UT WCB, API TRIM No.8 830000G 
D e s c n ~ i v n  C A W S T E E L  GI.OBE VALVE 1SOCI.ASS 

(VAI.VIII.A G I . O H ~  ni.: ACERO F I I N D I I ) ~  <'I.ASE isu)  
VALVE W H  LOW EMlSSIONCONíROL (M PPM'S M.) WALVUU SUM1NIST-A CON CONTROLDE BAJAS 
EMISIONES PUGITNAS (50 PPM'S M.) ) 

7EE,S,S&'5!$ 1 ?F2EcL:. 1 ?$S$ 1 SlDE (LADO) 
1 2 

I H Y D R O S T A T I C  (PSI)  I liO 

450 
(HIDROSTATICA) 

1 P N E U M A T I C  (PSn 
INEUMATICAI 1 

MECHANICAL TESTS (PROP MECANICAS) 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) TENS YIELD ELG RED BHN 
I 

FACIO-21 REV " 

CERTIFICADO POR CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

ITEM HEAT NO. MATERIAL C P S v (PARTE) (COLADA) IASTMl MU si N i  Cr M0 CU C b  

CUERPO 

BONNET H4185 ASTMA-216AVCB 
BONETE 

WEDGE H4151 ASTMA-216IWCB 
DISCO 

KPSl KPSl % % 
2ND JRD AVG c w t i  i s r  

BODY H1135 ASTM A.216AVCB 1 0.180 0.720 0.020 0.021 0.410 0.070 0.060 0.050 0.070 0.010 1 75.98 40.45 36 4 2  159  
Nomializated to (Nomialido a) 920 Temoer to (Temole a) 650 Cooled in a& (Enfriado en aire.) 
0.210 0.740 0.019 0.018 0.410 0.070 0.050 0.050 0.080 0.010 

Nomializated to (Nomializado a) 920 Temer [o (Temole a) 650 Cooled in a". (Enfriado en aire.) 
0 .190 0.730 0.022 0.018 0.390 0.050 0.050 0.050 0.040 0.010 

Namializated [o (Nomializado a) 920 Temmr lo (Temole a) 650 Cooled in aU- (Enfriado en nire.) 

75.11 40.60 3 1  41 165 

73.08 40.60 3 1  4 2  156  


